
®®

OPERATOR MANUAL
Part Number 137919  Rev.A



OM-AHS

2



OM-AHS

3



OM-AHS

4



OM-AHS

5



OM-AHS

6



OM-AHS

7



OM-AHS

8



OM-AHS

9



OM-AHS

10



OM-AHS

11



OM-AHS

12



OM-AHS

13



OM-AHS

14



OM-AHS

15



OM-AHS

16



OM-AHS 

Parts List   - AHS 
 

To order parts, contact your Groen Certified Service Agency.  Supply the model designation, part description,  
and number, quantity, and where applicable, voltage and phrase. 
 

Key Description Part No. Key Description Part No. 

A Hardware ASM AH/1E-40 Spark Ignition 139192  Safety Valve and Water Fill Assy 097010 
 Nameplate Class II 1" x 4-1/2" long 003479  Safety Valve 30 PSI 1/2" NPT 097009 
 Plate, Caution 1-3/8 x 2-1/4" 008350  Elbow 90 Deg Street 1/2" NPT Black 096905 

 Chain Single, Jack Link #16 600" long 009009  Plug Pipe 1/2" NPT 011146 

 Screw, Sheet Metal pan hd#12 x 1/2" lg 008769  Elbow 90 Deg Street 1/2" NPT 004185 

 Bracket, faucet Mounting 16 Ga x 4-3/4" 009054  Tee, 1/2" NPT 008772 

 Nut hex Keps 1/4"-20 w/shakeproof washer 012940  Valve Swing Check 1/2" NPT 004187 

 Nameplate, Groen - Large 055450  Nipple, 1/2" NPT x Close 008877 
 Label, warranties void... 059201  Valve, Gate 1/2" NPT 004180 
 Label Warning 093614  Label, Warning 098171 

    Wiring Diagram Label 123863 

      

B Cover Power Aid Assembly 047693 E Shell Outer/Inner Assembly  

C Pot Inner Assembly  F Burner and Sensor Assembly 139195 

D TDO Kit 100573 G Gas Valve, & Piping Assembly 139197 

 Nut, Wing #10-24 for 1-1/2" & 2" 009028  Ignition Module Box Assembly 127334 
 Handle, 3" Dia Sanitary & TDO Valve 009029  Electrical Panel Assembly 139060 

 Strainer Assembly 9" Dia, 1/4" holes for 2" 009044    
 Valve, Draw off 2" 009046    

See Following Pages for Assembly Parts 



OM-AHS 

Parts List - AHS-40 
 

Key                       Description Part No. 
F. Burner Assembly, AHS-40 (Natural Gas) 139195 
 Burner Assembly, AHS-40 (Propane) 140062 

1. ASM.Burner Manifold (Natural Gas) 139831 
 ASM.Burner Manifold (Propane) 140061 

2. Pilot Bracket, AHS-40 139181 
3. ASM. Pilot Burner (Natural Gas) 102258 
 ASM. Pilot Burner (Propane) 104392 

4. Tube Pilot 139833 
5. Cable Hi Volt Spark Ignition 096728 
6. Screw/Hex Hd 1/4-20 x 3/8 085199 
 Screw Pan Hd #10-32 x 1/4 003254 

 



OM-AHS

19



Parts List 
 

Key Description Part No, Key Description Part No. Key                           Description Part No. 
G. Gas Valve & Piping Assy 139197 26 Nut, Hes Keps 1/4-20 012940 Ignition Module Box 127334 

3 Water Level Electrode 074665 27 Union, 1/2 NPT - 004186 008504 1     Spark Ignition Module Enclosure 123775 
4 Electrical Components Assembly 139060 28 Nipple, 1/2" NPT x 1-1/2" long 004184 2     Cover Ignition Module Enclosure 104948 
5 Ignition Module Box Assembly 127334 29 Elbow 008747 3     Gasket, Cover 104941 
6 Elbow, 90 Degree Union, 1/2" NPT 005495 32 Bolt, HH, 1/4-20 x 3/4" long 005698 4     Screw 8-32 x 3/8" long 005764 
7 Nipple, 1/2" NPT x 8" long 005557 33 Bracket, Gas Manifold 139861 5     Ignition Module 085153 
8 Valve, Gas, Manual Shut-Off 1/2" NPT 098458 35 Boot, Low Water Probe 101143 6     Nut, Keps 6-32 071289 
9 Fitting 90 Degrees 1/8" NPT male x 1/4" tube 097195 36 Studweld, #10-32 X 3/8" 002928 7     Conduit, plastic male adapter 1/2" NPT 123733 
10 Front Panel Components Assy 123805 37 Nut, Keps 10-32 w/shakeproof washer 071256 8     Conduit Nut, 1/2" 005487 
11 Pressure Gauge Glass 099156    9     Screw 10-32 x 3/8" long 069773 
12 Sight Tube, 5/8" Dia x 4-3/4" long 008742      
13 Fittings, Sight Glass Assembly 002845    Front Panel Components  
14 Guard Rod for Gauge Glass 002981 Electrical Mounting Assembly 139060 1     Label Indicator Lights & Instructions 123803 
15 Nut, Hex #10-24 005470 1 ASM, Electrical Panel AHS-40 139187 2     Indicator Light Amber w/Bezel 116384 
16 Coupling, Full 1/2" NPT 005722 2 Water Level Control Board 122192 3     Indicator Light Red w/Bezel 116383 
17 Nipple, 1/2" NPT x 2-1/2" Lg. 005552 3 PC Board Mounting Post 099901 4     Thermostat 012313 
18 Switch Pressure 1/4" NPT 24 PSIG 1 108559 4 Fuse Block 077854 5     Thermostat Adapter (shaft bushing) 107172 
19 Nipple, 1/4" NPT x 2-12" Lg. 127330 5 Fuse 3.0 AMP 077853 6     Screw round head 6-32 x 3/8" long 009697 
20 Elbow, 90 Degrees 1/4" NPT 005682 6 Screw #6-32 x 3/8" Round Hd Machine 009697 7     Knob, thermostat 012314 
21 Valve, Gas 123815 7 Terminal Block 003887 8     Toggle Switch, Spst, On-Off 006904 
.22 Nipple, 1/2" NPT 008877 8 Screw #8-32 x 1-1/4" Round Hd Machine 005056 9     Gasket Lamp 137434 
23 Elbow 1/2" NPT Street 004185 9 Transformer 137487 10   Gasket, Switch 137435 
24 Nipple, 1/2" NPT x 2-1/2" Long 005552 10 Screw #8-32 x 3/8" Hex Hd Cap 069789 11   Gasket, Thermostat 123585 
25 Clamp, rigid conduit 3/4" NFPC 127345 11 Nut Hex #10-32 w/shakeproof washer 071256   
   12 Lug ground #14-#16 Awg 129714   
   13 Harness, Wiring (Not Shown) 123864   

 



OM-AHS

21



OM-AHS

22





OM-AHS
Part Number 137919  Rev. A


